SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+10MHz / Non Contiguous / MASK
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3.25 GHz 4415 pts. 75.0 MHz/ 4.0 GHz 3.25 GHz 4516 pts 75.0 MHz/ 4.0 GHz
2 Result Summa 2 Result Summa
3.50 GHz 3.530 GHz 1.000 MHz 332524 GHz -43.45 dBm 3.250 GHz 3.530 GHe 1.000 MHz 3.26700 GHz -33.43 dBm
3530 Gz 3580 Ghz 1.000 Wz 353985 GHz -38.76 dBm 3530 GHz 3,580 GHz 1000 MHz 3.56744 GHz -38.25 dBm
3.540 GHz 3.549 GHz 1.000 MHz 3.54896 GHz -26.68 dBm 3580 GHz 3.590 GHz 1.000 MHz 3.58946 GHz -37.48 dBm
3549 GHz 3550 GHz 100,000 kHz 355000 GHz 3362 dBm 3590 GHz 3.599 GHz 1.000 MHz 359896 GHz -25.52 dBi
3550 GHz 3.560 GHz 100,000 kHz 3.55196 GHz 8.75 dBm 3599 GHz 3.600 GHz 100.000 kHz 360000 GHz -32.31 dBm
3560 GHe 3561 GHe 100,000 kHz 3.56000 GHz 33.69 dBm 3,600 GHz 3610 GHz 100,000 kHz 3.60193 GHz .78 dB
1561 Gz 3570 GHz 1.000 MHz 3.56104 GHz 27.03d8m 3610 6Hz 3611 GHz 100000 kHz 3.61000 GHz -33.22 dBm
3570 GHe 35630 Gz 1.000 MHz 361010 GHz -36.54 d3m 3611 GHz 3620 GHz 1.000 MHz 3.61104 GHz -27.14 dBm
3.630 GHz 3.639 GHz 1.000 MHz 363896 GHz 26.17 dBm 3620GHz 3,680 GHz 1,000 Mz 3.66010 GHz 36,74 dBm
3639 GHz 3640 GHz 100000 kHz 64000 GHz 32.47 dBm 3680 GHz 3689 GHz 100.000 kHz 3.68637 GHz -37.63 dBm
3,680 GHe 3,650 GHe 100,000 kHz 364349 GHz 832 dBm 3,689 GHz 3690 GHe 100,000 kHe 3.69000 GHz 3317 dBm
3.650 GHz 3651 GHz 100.000 kHz 365000 GHz -33.64 dBm 3,650 GHz 3.700 GHz 100.000 kHz 3,690 98 GHz 8,09 dBm
3651 GHz 3.660 GHz 1.000 MHz 365104 GHz -27.45dBm 3,700 GHz 3701 GHz 1.000 MHz 3.700071 GHz -16.08 dBm
3.660 GHz 3720 Gz 1.000 Mz 3.68642 GHr -34.68 dBm 3701 GHz 3710 GHz 1.000 MHz 3.70108 GHz -28.77 dBm
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3.25 GHz 4415 pts. 75.0 MHz/ 4.0 GHz. 3.25 GHz. 4516 pts 4.0 GHz
2 Result Summa 2 Result Summa
3.250 GHz 3530 GHz 1.000 MHz 3.26700 GHz -43.40 dBm 3.250 GHz 3530 6Hz 1.000 MHz 3.32478 GHz -43.47 dBm -3.47 dB
3530 GHz 3580 Ghz 1,000 Mz 353995 GHz -38.59 dBm 3530 GHz 3,580 GHz 1000 MHz 357341 GHz -38.25 dBm 13.25 dB
3.580 GHz 3.545 GHz 1.000 MHz 3.54896 GHz -26.65 d8m 3580 GHz 3500 GHz 1.000 MHz 3.58262 GHz -37.78 dBm 12.78 dB
3549 Ghz 3550 GHz 100,000 kHz 355000 GHz 3446 dBm 3590 GHz 3.599 GHz 1,000 MHz 359896 GHz -25.96 dBs 1296 dB
3550 GHz 3.560 GHz 100000 kHz 3.55693 GHz 8.72 dBm 3599 GHz 3600 GHz 100.000 kHz 3.60000 GHz -34.35 dBm -21.35d8
3560 GHe 3561 GHe 100,000 kHz 3.56000 GHz 33.14 dBm 3,600 GHz 3610 6Hz 100,000 kHz 3.60344 GHz .88 dB 2112 dB
3561 Gz 3570 GHz 1.000 MHz 3.56104 GHz 27.09d8m 3610 6Hz 3611 GHz 100000 kHz 3.61000 GHz -33.85 dBm -20.85 dB
3570 GHz 3.630 GHz 1.000 MHz 361010GHz -36.44 dBm 3611 6GHz 3.620 GHz 1.000 MHz 3.61103 GHz -27.16 dBm 14,16 dB
3.630 GHz 3.639 GHz 1.000 MHz 3.63896 GHz 6.30 dBm 3620 GHz 3.680 GHz 1.000 MHz 366010 GHz -36.54 dBm -11.54 dB
3639 6Hz 3.640 GHz 100.000 kHz 3.64000 GHz 3411 dBm 3680 GHz 3689 GHz 100.000 kHz 3.68637 GHz -37.67 dBm -2467dB
3,640 GHz 3650 Gliz 100.000 khz 36021 GHz 863 dBm 3669 Gz 3,690 Gz 100,000 kie 3.69000 GHz 60dB
3650 GHz 3651 GHz 100.000 kHz 365000 GHz -33.59 dBm 3,690 GHz 3.700 GHz 100.000 kHz 369214 GHz 21.97 dB
3651 GHz 3,660 GHz 1.000 MH:z 3.65104 GHz 27.15 dBm 3.700 GHz 3.701 GHz 1.000 MHz 3.70000 GHz -23TdB
3,660 GHz 3720 GHz 1,000 MHz 3.68642 GHz 3457 dBm 3701 GHe 3,710 GHz 1,000 Miz 3.70104 GHz -15.54 dB - |
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

64QAM

Lowest Channel

Highest Channel

saL Ref Level 40.00 dBm  Offset 28.47 dB

Ref Level 4000 dBm  Offset 20147 dB Mode Sweep Mode Sweep sal
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25 GHz 4415 pts. 75.0 MHz/ 4.0 GHz 3.25 GHz 4516 pts 75.0 MHz/ 4.0 GHz
2 Result Summa 2 Result Summa
3.50 GHz 3.530 GHz 1.000 MHz 332378 GHz -43.50 dBm -3.50 dB 3.250 Gz 3.530 GHz 1,000 MHz 3.32478 GHz -43.46 dBm -346 d
3.530 GHz 3.540 GHz 1.000 MHz 3.53995 GHz 39.77 dBm 1477 dB 3530GHz 3.580 GHz 1.000 MHz 3.57913 GHz -38.26 dBm -13.26 dB
3580 GHe 3549 GHe 1.000 MHz 354896 GHz -26.68 dBm -13.68 dB 3580 GHz 3.500 GHz 1,000 MH; 358223 GHz 12.88 dB
3549 GHz 3.550 GHz 100,000 kHz 355000 GHz 3351 dBm 2051 dB 3590 GHz 3.599 GHz 1.000 MHz 359896 GHz -1310dB
3550 GHz 3560 GHz 100.000 kHz 355480 GHz 8.97 dBm 21.03 dB 3599 GHz 3.600 GHz 100,000 kHz 360000 GHz -18.88 dB
3560 GHe 3561 GHe 100.000 iz 3.56000 GHz 33.68 dBm .68 di 3,600 GHz 3610 GHz 100,000 kHz 3.60481 GHz .50 di
3561 Gz 3570 Gz 1.000 MHz 3.56104 GHz -27.41 dBm -1441d8 3610 6Hz 3611 GHz 100000 kHz 3.61000 GHz -20.98 dB
3570 GHe 3630 GHe 1000 MHz 361010 GHz -36.64 dBm -11.64 dB 3611 GHz 3.620 GHz 1,000 MHz 361104 GHz 1463 dB
3.630 GHz 3.639 GHz 1.000 MHz 363896 GHz 26,07 dBm -13.07 dB 3620 GHz 3.680 CHz 1,000 Mz 366010 GHz 11561 dB
3.639 GhHz 3.640 GHz 100,000 kfz 3.64000 GHz 3199 dm 19.59 dB 3680 GHz 3,689 GHz 100,000 kHz 3.68637 GHz -24.69 dB
3,680 GHe 3,650 GHe 100.000 kHz 3.64086 GHz 8.96 dBm -21.54 dB 3689 GHa 3690 GHy 100,000 kHz 3.69000 GHz 3337 dBm 2037 dB
3.650 GHz 3651 GHz 100.000 kHz 365000 GHz -32.21 dBm -19.21 dB 3,650 GHz 3.700 GHz 100,000 kHz 3,69082 GHz 8.45 dBm -21.55 dB
3651 GHz 3.660 GHz 1.000 MHz 3.65104 GHz -26.64 dBm 3.64 d 3,700 GHz 3701 GHz MH: 3.70000 GHz -13.22 dBm 0.22dB
3.660 GHz 3.720 Gtz 1.000 MHz 3.68642 GHz -34.59 dBm -959d8 oy 3701 Ghe 3710 6He 1,000 Mz 370104 GHz -28.16 dBm 1516 dB -
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3.25 GHz 415 pis 5.0 MHz/ 4.06Hz || [3.25GHz 56 pts 75.0 MHz/ 4.0 GHz
2 Result Summa 2 Result Summa
3.50 GHz 3.530 GHz 1.000 MHz 332378 GHz -43.36 dBm 3.250 Giiz 3.530 GHe 1.000 MHz 3.32478 GHz -23.45 dBm -3.45dB
3530 GHz 3580 Ghz 1,000 Mz 353995 GHz -38.16 dBm 3530 GHz 3,580 GHz 1,000 MHz 357639 GHz -37.88 dBm 1288 dB
3.580 GHz 3.548 GHz 1.000 MHz 3.54896 GHz -23.21 d8m 3580 GHz 3590 GHz 1.000 MHz 3.58985 GHz -37.36 dBm 1236 dB
3549 Ghz 3.550 GHz 100000 kHz 355000 GHz -3158dBm 3590 GHz 3.599 GHz 1,000 MHz 359896 GHz -24.64 dBm -11.64 dB
3550 GHz 3.560 GHz 100,000 kHz 3.55763 GHz 9.04 dB 3599 GHz 3,500 GHz 100,000 kHz 3.60000 GHz -31.92 dBm -18.92 dB
3560 GHe 3561 GHe 100.000 iz 3.56000 GHz 31.93 dBm 3,600 GHz 3,610 GHz 100,000 kHz 3.60185 GHz 9.18 dBm 82 dB
1561 Glz 3570 Ghz 1,000 MHz 56102 GHz -B.67d8m 3610 GHz 3611 GHz 100.000 kHz 3.61000 GHz -33.53 dBm -2053dB
3570 GHe 3630 GHz 1.000 MHz 361010 GHz -36.27 dBm 3611 GHz 3620 GHz 1.000 MHz 3.61104 GHz -26.16 dBm 13.16 dB
3.630 GHz 3.639 GHz 1.000 MHz 363896 GHz 26,55 dBm 3E206Hz 3,680 GHz 1,000 Mz 366010 GHz 3655 dBm 11.55 dB
3639 GHz 3640 GHz 100000 kHz 3.64000 GHz 33.71 dBm 3680 GHz 3689 GHz 100.000 kHz 3.68637 GHz -37.50 dBm 2450 dB
3640 GHz 3650 GHz 100,000 kHz 3.64092 GHz 56 dB 3689 GHz 3.690 GHe 100,000 kHz 3.69000 GHz -33.53 dBm .53 dB
3650 GHz 3651 GHz 100.000 kHz 365000 GHz -35.51 dBm 3,690 GHz 3.700 GHz 100.000 kHz 369102 GHz 861 dBm 21.39 dB
3.651 GHz 3.660 GHz 1.000 MHz 365104 GHz 7.66 dBm 3.700 GHz 3701 GHz MHz 3.70002 GHz -17.42 dBm 447 d8
35660 Ghz 3720 Gz 1.000 Mz 3.68642 GHr 34.60 d8m 3,701 GHz 3710 GHe 1000 MHz 3.70104 GHz -28.93 dBm -15.93 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+40MHz / Non Contiguous / MASK

QPSK
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3.25 GHz 4213 pts 75.0 MHa/ 5061 || 7 Resalt Summnm
2 Result Summar
3.250 GHz 3530 GHe 1,000 Mitz 332478 GHz -43.17 dBm -3.17dB
3.250 GHz 3530 GHz 1.000 MHz 3.32524 GHz -43.24 dBm -3.24 dB 3530 GHz 3.580 GHz 1000 MHz 3.57764 GHz -33.52 dBm 852dB
3530 GHz 3540 GHz 1.000 MHz 3.53995 GHz -36.09 dBm -11.09 dB 3580 GHz 3.590 GHz 1,000 MHz 3.58817 GHz -33.05 dBm 05 d
1540 GHz 3549 GHz 1.000 Mtz 3.54896 GHz -32.02 dBm -19.02 dB 1590 GHz 3599 GHz 1.000 Mz 3.50896 GHz -30.91 dBm 17.91dB
3549 GHz 3550 GHz 1.000 Mz 3.55000 GHz -19.48 dBm -6.48 dB 3599 GHz 3600 GHz 1,000 Mtz 3.60000 GHz -19.81 dBm 81d
3,550 GHz 3.590 GHz 100.000 kHz 3.55541 GHz 9.37 dBm -20.63 dB 3,600 GHz 3,640 GHz 100.000 kHz 3.61253 GHz 9.47 dBm -20.53 dB
3590 GHz 3591 GHz 1.000 Mtz 3.59001 GHz -19.61 dBm 61dB 1640 Ghz 3641 GHz 1.000 Mz 364000 GHz -1834.dBm 538
3591 GHz 509 GHz 1.000 MHy .59251 GHz -30.29 dBm 7.29dB 3641 GHz 3659 GHz 1000 MHy 3.65891 GHz -30.87 dBm 17.87 dB
3609 GHe 3610 GHz 1.000 Miz 3.61000 GHz -18.27 dBm -5.27 dB 3,659 GHz 3660 GHz 1,000 Miz 3.65999 GHz -17.56 dBm .56 d
3610GHz 3650 GHz 100,000 kifz 361621 GHz 9,00 dBrm -21.00 dB 3,660 GHz 3700 GHz 100.000 kitz 3.66466 GHz 9.05 dBm 20.35 dB
3,650 GHz 3651 GHz 1.000 MHz 3.65001 GHz -20.28 dBm -7.28 dB 3.700 GHz 3701 GHz 1,000 MHz 3.70000 GHz -21.17 dBm -8.17dB
3651 GHr 3,660 GHz 1.000 MHz 365104 GHz -30.35 dBm -17.35 dB 3.701 GHz 3710 GHz 1.000 MHz 70104 GHz -31.18dBm 18.18 dB
3,660 GHz 3.720 GHz 1.000 Mz 3.67507 GHz -32.47 dBm -1.47 dB 37110 6Hz 3.720 GHz 1.000 MHz 3.71015 GHz -33.97 dBm .97 dl
3.720 GHz 4.000 GHz 1.000 MHz 3.99930 GHz -43.83 dBm 383 dB 3.720 GHz 4,000 GHz 1.000 MHz 80 .59 dim 3.59 dB
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2 Result Summar
3.250 GHz 3530 GHz 1.000 MHz 332478 GHz -43.23 dBm 3.23d8
3.250 GHz 3530 GHz 1.000 MHz 3.50135 GHz -43.13 dBm 313 dB 3530 GHz 3580 GHz 1.000 MHz 3555649 GHz -33.83 dBm 883 dB
3530 GHz 3540 GHz 1.000 MHz 3.53995 GHz -35.89 dBm -10.89 dB 3.580 GHz 3.590 GHz 1.000 MHz 3.58312 GHz -33.08 dBm 08
3540 GHe 3549 GHz 1.000 Mz 3.34896 GHz -31.49 dBm 18.49 dB 3580 GHz 3599 GHz 1.000 Mz 3.59896 GH2 31.15 dBm -18.15 dB
3549 GHz 3550 GHz 1.000 Mz 3.54999 GHz -19.10 dBm 6104 3589 GHz 3600 GHz 1.000 MHz 3.59999 GHz -18.08 dBm -5.08 dB
3,550 GHz 3.590 GHz 100000 kHz 357124 GHz 9.54 dBm -2046 d 3600 GHz 3.640 GHz 100.000 kHz 3.61077 GHz 9.66 dB: -20.34 di
1590 GHz 3591 GHz 1.000 Mz 3 iz -17.53 dBm -4.53 d& 3640 GHz 31641 GHz 1000 MHz 364000 GHz 19.11 dBm 5.11d8
3,591 GHz 3,600 GHz 1.000 MHz 3591089 GHz -30.08 dBm -17.08 dB 3,641 GHz 3,659 GHe 1,000 MHz 3.65891 GHz -30.49 dBm -17.49. dB
3,609 GHz 3610 GHz 1.000 Mtz 3.60999 GHz -19.66 dBm .66 d 3,659 GHz 3,660 GHz 1.000 MHz 3.66000 GHz -19.64 dBm -6.64 dB
3610 GHz 3650 GHz 100,000 kiz 3.63152 GHz 9.27 dBm -20.73 dB 3660 GHz 3700 GHz 700.000 kHz 3.66553 GHz 9.52 dBm 20.48 dB
3650 GHz 3651 GHz 1.000 MHz 3.65001 GHz -21.20dBm 20 3.700 GHz 3,701 GHz 1.000 Miz 3.70001 GHz -23.06 dBm -10.06 dB
3651 GHr 3,660 GHz 1000 MHz 3.65104 GHz -30.34 dBm -17.34 dB 3701 GHz 3710 GHz 1.000 MHz 370104 GHz 231.64 dBm 1864 dB
3660 GHe 3720 GHz 1.000 Miz 3.67239 GHz -32.74 dBm -7.74dB 3T10GH: 3720 GHe 1,000 MHz 371005 GHz 30778 dBm 528 dB
3.720 GHz 4,000 GHz 1.000 MHz TEHI R LAz BT L) 3.720 GHz 1,000 GHz 1.000 MHz 3.73980 GHz -43.63 dBm -3.63dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

64QAM

Lowest Channel

Highest Channel
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2 Result Summar
3.250 GHa 3530 GHe 1,000 Mitz 332478 GHz -43.05 dBm -3.05 dB

3.250 GHz 3530 GHz 1.000 MHz 3.38301 GHz -43.13 dBm 313 dB 3530 GHz 3.580 GHz 1000 MHz 3.56371 GHz -33.92 dBm -8.92dB

3530 GHz 3540 GHz 1.000 MHz 3.53995 GHz -36.44 dBm -11.44 dB 3580 GHz 3.590 GHz 1,000 MHz 3.58054 GHz -32.87 dBm -7.87 dB

1540 GHz 3549 GHz 1.000 Mtz 3.54896 GHz -32.16 dBm -19.16 dB 1590 GHz 3599 GHz 1.000 Mz 3.50896 GHz -31.01dBm 18.01 dB

3549 GHz 3550 GHz 1.000 Mz 3.54999 GHz -19.76 dBm £6.76 dB 3599 GHz 3600 GHz 1,000 Mtz 3.60000 GHz -18.50 dBim <5.50

3,550 GHz 3,590 GHz 100,000 kiz 355653 GHz 9.92 dBm -20.08 d 3,600 GHz 35640 GHz 100,000 kiz 3.61105 GHz 9.79 dBm 20.21 dB

3590 GHz 3591 GHz 1.000 Mtz 3.50002 GHz -17.40 dBm -4.40 d 1640 Ghz 3641 GHz 1.000 Mz 368000 GHz -1830dBm -5.30dB

3591 GHz 3608 GHz 1.000 MHy 3.59109 GHz -30.03 dBm 17.03 dB 3641 GHz 3659 GHz 1000 MHy 3.65891 GHz -30.45 dBm 17.45 dB

3609 GHe 3610 GHz 1.000 Miz 3.61000 GHz -18.14 dBm 5.14 d 3,659 GHz 3660 GHz 1,000 Miz 3.66000 GHz -17.92 dBm -4.92 dB

3610GHz 3650 GHz 100,000 kifz 61673 GHz .56 d -20.44 dB 3,660 GHz 3700 GHz 100.000 kitz 3.66442 GHz 9.86 dBm 2014 dB

3650 GHz 3651 GHz 1.000 MHz 3.65001 GHz -18.18 dBm -5.18 3.700 GHz 3701 GHz 1,000 MHz 3.70001 GHz -19.10dBm -6.10 dB

3651 GHr 3,660 GHz 1.000 MHz 365104 GHz -30.93 dBm 17.93 dB 3.701 GHz 3710 GHz 1.000 MHz 3.701 04 GHz -30.73 dBm 17.73 dB

3660 GHz 3.720 GHz 1000 MHz 3.66851 GHz -32.97 dBm -7.97 dB 3.7106Hz 3720 GHz 1.000 MHz 3.71005 GHz 3424 dBm 9.4 dB

3.720 GHz 4,000 GHz 1.000 MHz 3.994 64 GHz -43.73 dBm -3.73dB 3.720 GHz 4,000 GHz 1.000 MHz 3.74493 GHz .69 dBm -3.69 dB
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2 Result Summar
3.250 GHz 3530 GHr 1.000 MHz 338301 GHz 43.26 dBm -3.26 dB
3250 GHz 3530GHz 1.000 MHz 3.32478 GHz -43.11 dBm -3.11dB 3530 GHz 3580 GHz 1.000 MHz 3.57465 GHz -33.65 dBm -B.65dB
3530 GHz 3540 GHz 1.000 MHz 3.53995 GHz -35.60 dBm -10.60 dB 3.580 GHz 3590 GHz 1.000 MHz 3.58619 GHz -32.86 dBm -1.86 dB
3540 GHe 3549 GHz 1.000 MHz 3.54896 GHz -32.14 dBm -19.14 dB 3590 GHz 3599 Ghz 1,000 MHz 3550896 GHz -31.14 dBm 18.14dB
3549 GHz 3550 GHz 1.000 Mz 3.55000 GHz -21.05 dBm -8.05dB 3599 GHz 3.600 GHz 1.000 MHz 3.60000 GHz -19.38 dBm 38dB
3,550 GHz 3590 GHz 100000 kHz 3.55897 GHz 9.70 dBm -2030d 3600 GHz 3.640 GHz 100.000 ke 3.60893 GHz 9.75 dBm -20.25 dB
3590 GHz 3591 GHz 1.000 Mz 3. -18.17 dBm -5.17 dB 3640 GHz 1641 GHz 1.000 MHz 3.64000 GHz -18.53 dBm -553dB
3591 GHr 3609 GHz 1.000 MHz 5 -30.67 dBm 17.67 dB 3641 GHz 3659 GHz 1.000 MHz 3.65891 GHz -30.95 dBm -17.95 dB
3609 Gz 3610 GHz 1.000 Miiz 3.60999 GHz -18.46 dBm -5.46 dB 3659 GHz 3660 GHz 1.000 MHz 3.66000 GHz 18.61 dBm -5.61dB
3610GHz 3650 GHz 100,000 kiz 362357 GHz 9.28 dBm -20.72 dB 3660 GHz 1700 GHz 700,000 kHz 3.66901 GHz 9.43 dBm 2056 dB
3650 GHz 3651 GHz 1.000 MHz 3.65000 GHz -18.83 dBm 583 3,700 GHz 3.701 GHz 1,000 Mz 3.70000 GHz -19.42 dBm -6.42 dB
3651 GHr 3660 GHz 1000 MHz 3.65104 GHz -30.82 dBm 17.82 dB 3701 GHe 1710 GH 1,000 Miz 370108 GHz 31.21 dBm 18.21 dB
3660 GHe 3.720 Gtz 1.000 MHz 3.67866 GHz -33.20 dBm .20 dB 3T10GH: 3720 GHe 1,000 MHz 371025 GHz 3431 dBm 521dB
3.720 GHz 4,000 GHz 1.000 MHz FITGUT GHE L7205 2T 3.720 GHz 1,000 GHz 1.000 MHz 3.74446 GHz -43.59 dBm -3.50dB
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e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG3N0925-06A

Conducted Spurious Emission

FR1 n48 / 10MHz+10MHz / QPSK / CSE

Lowest Channel

Middle Channel

Ref Level 0.00dBm  Offset 28,47 B Mode Sweep 6L RefLevel 0.00 dBm  Offset 28.47 B Mode Sweep s6L
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2 Result Summar 2 Result Summan
30,000 MHz 1.000 GHz 1,000 MHz 35.08996 MHz -55.89 dBm -15.89 dB 30,000 MHz 1.000 GHz 1.000 MHz 3557471 MHz -55.97 dBm -15.97 dB
1.000 GHz 3.250 GHz 1,000 MHz 3.21026 GHz -55.53 dBm -15.53 dB 1.000 GHz 3.250 GHz 1.000 MHz 315327 GHz -56.28 dBm -16.28 dB
4000 GHz 10.000 GHz 1.000 Mz 747646 GHz -51.85 dBm -11.85dB 4000 GHz 10.000 GHz 1.000 MHz 7.480 96 GHz -51.94 dBm -11.94 dB
10.000 GHz 25.000 GHz 1,000 MHz 23.60025 GHz -50.07 dBm -10.07 dB 10.000 GHz 25.000 GHz 1.000 MHz 2362725 GHz -50.16 dBm -10.16 dB
35,000 GHz 40,000 GHz 1,000 MHz 32.04275 GHz -48.41 dBm -8.41d8 25.000 GHz 40,000 GHz 1.000 MHz 32.08475 GHz -48.25 dBm -8.25 dB.
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2 Result Summan
30,000 MHz 1.000 GHz 1.000 MHz 33.63568 MHz -55.80 dBm -15.80 dB
1.000 GHz 3.250 GHz 1.000 MHz 3.21026 GHz -56.03 dBm -16.03 dB
4,000 GHz 10.000 GHz 1.000 MHz 7.492 96 GHz -51.81 dBm -11.81d8
10.000 GHz 25000 GHz 1,000 MHz 11.07325 GHz -44.10 dBm -4.10dB
25.000 GHe 40.000 GHe 1.000 MHz 32.02825 GHz -48.54 dBm -8.54 dB

=

16:58:22 11.04.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+20MHz / QPSK / CSE

Lowest Channel

Middle Channel

Ref Level 10.00dBm  Offset 26.47 B

0S:58:28 31.05.2024

20 dB
SPURIOUS LINE_ABS 002
| | VP
VeV VY VY Vo e v s el A
Moo — i =L o vMW"“.J\f'A
30.0 MHz 78503 pts 0 GHz/ 40.0 GHz
2 Result Summan
30,000 Mz 1000 GHz 1.000 Mz 3363568 MHz -55.72 dBm -15.72d8
1,000 GHz 3.250GH: 1,000 MH 3.20976 GHz -55.60 dBm 1560 48
4000 GHz 10,000 Gtz 1,000 MHz 7438 46 GHz 5168 dBm 1168 dB
10.000 Gz 25.000 GHz 1.000 Mtz 11.08175 GHz 4558 dBm 55848
25,000 Gtz 40000 Gtz 1,000 Mtz 32.04375 Gz 4844 dBm 8.44d8
T

Ref Level 10.00 dBm  Offset 2847 dB Made Sweep SGL Mode Sweep SGL
Count 100/100 Count 100/100
1 Avg
Line _SPUR|OUS_LINE_ABS_0G2
0 dBr
-0
20 dbr 20 dis
30
SPURIOUS_LINE SPURIOUS_LINE
. <0 N
i A NP A o T e
AL AN S mr NN NI PN A NN Y Y VY e cadied
70
B 80 dbir
30.0 MHz 78503 pts 0 GHz/ 40.0GHz || [ 30.0 MHz 78503 pts. 0 GHz/ 40.0 GHz
2 Result Summar 2 Result Summan |
30,000 MHz 1,000 GHz 1,000 MHz 35.08996 MHz -55.73 dBm -15.73 dB 30,000 MHz 1.000 GHz 1.000 MHz 34.605 20 MHz -55.76 dBm -15.76 dB
1.000 GHz 3.250 GHz 1,000 MHz 3.21026 GHz -55.80 dBm -15.80 dB 1.000 GHz 3.250 GHz 1.000 MHz 3.20976 GHz -56.14 dBm -16.14 dB
4000 GHz 10.000 GHz 1.000 Mz 7.494 45 GHz -51.68 dBm -11.68dl 4000 GHz 10.000 GHz 1.000 MHz 7.475 46 GHz 51.78 dBm -11.78 dB
10.000 GHz 25,000 GHz 1,000 MHz 22.05875 GHz -50.16 dBm -10.16 dB 10.000 GHz 25.000 GHz 1.000 MHz 22.06775 GHz -50. m -10.08 dB
35,000 GHz 40,000 GHz 1,000 MHz 32.02025 GHz -48.45 dBm -8.45 dB 25.000 GHz 40,000 GHz 1.000 MHz 33.53375 GHz -48.44 dBm -8.44 dB.
feady [ S pesy ¥ "Gan
o1:58:27 51052024 os:os:a 31.05.2034
Ref Level 10.00 dBm  Offset 2847 dB Made Sweep SGL
Count 100/100

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+40MHz / QPSK / CSE

Lowest Channel

Middle Channel

Ref Level 1000 dBm  Offset 2847 dB Made Sweep

6L
Count 100/100

Ref Level 10.00dBm  Offset 26.47 B

Mode Sweep

6L

Count 100/100

04:23:35 P4 06/01/2024

1 $pur ns
t Checl
Line _SPUR|OUS_LINE_ABS_0G2
0 dBen
10 -10
-20 dbe 20 din
30 -30
SPURIOUS_UINE
| ] W-—M =0 ML- ] Ww
0 70
80 db 80 diln
30.0 MHz 78503 pts. 0 GHz/ 40.0 GHz. 30.0 MHz 78503 pts. 0 GHz/ 40.0 GHz
2 Result Summar 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 34.605 20 MHz -56.04 dBm -16.04 d 30,000 MHz 1.000 GHz 1.000 MHz 33.63568 MHz -56.36 dBm -16.36 dB
1.000 GHz 3.250 GHz 1,000 MHz 297881 GHz -56.55 dBm -16.55 dB 1.000 GHz 3.250 GHz 1.000 MHz 270187 GHz -56.73 dBm 16.73 dB
4000 GHz 10.000 GHz 1.000 Mz 7.492 46 GHz -51.20 dBm 11204l 4000 GHz 10.000 GHz 1.000 MHz 7.485 46 GHz -51.29 dBm 11.29 dB.
10.000 GHz 25,000 GHz 1,000 MHz 22.03125 GHz -51.34 dBm -1134 dB 10.000 GHz 25.000 GHz 1.000 MHz 22.01425 GHz -51.46 dBm 11.46 dB
25,000 GHz 40,000 GHz 1000 MHz 39.19425 GHz .54 dB; -10.54 dB 25.000 GHz 40,000 GHz 1.000 MHz 39.15275 GHz -50.62 dBm 10.62 dB.
11:20:52 A 06/01/2024 12:20:31 B 06/01/2024
Ref Level 10.00dBm  Offset 2847 dB Mode Sweep 5GL
Count 100/100
10
-20 dbe
30
SPURIOUS_LINE |ABS 002
= ™ s,
. _,.,,-.-—‘UVL A e ™ WM ¥
-0
80 db
30.0 MHz 78503 pts. 0 GHz/ 40.0 GHz.
2 Result Summar
30,000 MHz 1,000 GHz 1,000 MHz 34.605 20 MHz -56.47 dBm -16.47 dB
1.000 GHz 3.250 GHz 1,000 MHz 299631 GHz -56.67 dBm -16.67 dB
4,000 GHz 10000 Ghz 1.000 MHz 7.498 46 GHz -51.12 dBm -11.12d8
10.000 GHz 25.000 GHz 1,000 MHz 22.20225 GHz -51.34 dBm -11.34 dB
25,000 GHz 40,000 GHz 1000 MHz 39.20075 GHz -50.76 dBm -10.76 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+10MHz / QPSK / CSE

Reflevel 1000 dBm  Offsct 2847 dB Mode Sweep 6L Reflevel 1000 dBm  Offset 2847 a8 Mode Sweep s6L
‘Count 100/100 Count 100/100
1 Spurious Emissions 1 1 Spurious Emissions 1
lous_Lme_ lous_Lme_ass_og2
o o
10 diy 10 diy
20 20
30 dBr 30 dBr
SPURIOUS_UINE |A8S_002 SPURIOUS_UINE |A8S 002
40 e
50 dbi ISR A/ A RRA AP | |50 d [ A SAIDA A AR P o]
e P A PSS A ot P A g AN AN
70 dbimr 70 dbimr
80 dbr 80 dbr
30.0 MHz 78503 pts .0 Gha/ 40.0 Gz || | 30.0 MHz 78503 pts 0 Ghz/ 40.0 Gz
2 Result Summas 2 Result Summas I
30.000 MHz 1,000 GHz 1.000 MHz 35.08996 MHz -55.85 dBm -15.85 dB. 30.000 MHz 1,000 GHz 1.000 Mz 34.605 20 MHz -55.61 dBm -15.61 dB
1.000 GHz 3.250 GHz 1.000 Mz 321026 GHz -56.31 dBm 1631dB 1.000 GHz 3.250 Gz 1,000 Mz 315377 GHz -55.84 dBm -15.84 dB
4,000 GHz 10,000 GHz 1.000 Mz 7.497 46 GHz -51.85 dBm 11854 4000 GHz 10.000 GHz 1.000 MHz 7.49846 GHz 52.02 dBm -12.02 dB
10.000 GHz 35.000 GHz 1.000 Mz 2207975 GHz -50.10 dBm -10.10dB 10.000 GHz 25,000 GHz 1.000 Miiz 2206125 GHz 50.17 dBm 1017 dB
25.000 GHz 40,000 GHz 1,000 MHz 32.06825 GHz -48.28 dBm 828 dB 25.000 GHz 40.000 GHz 1000 MHz 33.52325 GHz -48.50 dBm -8.50 dB.
ety O B
103101 07.06.5024 14:33:18 07.06.5024
Reflevel 1000 dBm  Offsct 2847 dB Mode Sweep saL
‘Count 100/100
1 Spurious Emissions i
[OUS_LINE_ABS_0g2
o
10 dir
20
30 dBr
SPURIOUS LINE |ABS 002
<0
50 | -
) e LA, AN AN] I
70 dbimr
80 dbr
30.0 MHz 78503 pts .0 Gha/ 40.0 Gz
2 Result Summas
30.000 MHz 1,000 GHz 1.000 MHz 35.08996 MHz -55.98 dBm -15.98 dB.
1.000 GHz 3.250 GHz 1.000 Mz 3.20976 GHz -55.85 dBm 1585 dB.
4,000 GHz 10,000 GHz 1.000 Mz 7.48846 GHz -51.80 dBm 11.80 dB
10.000 GHz 35.000 GHz 1.000 Mz 11.06475 GHz -15.28 dBm 528dB
25.000 GHz 40,000 GHz 1,000 Mz 32.03625 GHz -48.29 dBm -8.29 dB
[
1500085 07.06.3020

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+20MHz / QPSK / CSE

Lowest Channel

Middle Channel

Ref Level 0.00dBm  Offset 28.47 4B

16:58:33 17.04.2024

18:00:54 16.04.3024

Ref Level 0.00dBm  Offset 28,47 B Mode Sweep 6L Mode Sweep s6L
Count 100/100 Count 100/100
1 Avg
Line _SPUR|OUS_LINE_ABS_0G2
10 dBrr
20
30 dbr 30 dis
SPUMBUS_UNE_ Ass o0z PIETS e | res_ooz
. et s | A PAANNAANNA A ARASA N N || | P
Wi s S AT ("l d Ay i MMW A et
p— AN,
70 db 70 dbm
&0
B 90 dbir
30.0 MHz 78503 pts 0 GHz/ 40.0GHz || [ 30.0 MHz 78503 pts. 0 GHz/ 40.0 GHz
2 Result Summar 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 3557471 MHz -50.68 dBm -10.68 dB 30,000 MHz 1.000 GHz 1.000 MHz 34.605 20 MHz -55.78 dBm
1.000 GHz 3.250 GHz 1,000 MHz 3.20976 GHz 50.82 dBm -10.82 dB 1.000 GHz 3.250 GHz 1.000 MHz 3.21026 GHz -55.50 dBm
4,000 GHz 10.000 GHz 1.000 Mtz 7.483 96 GHz -46.82 dBm -6.82 dB 4.000 GHz 10.000 GHz 1.000 MHz 7.455 46 GHz 51.88 dBm
10.000 GHz 25.000 GHz 1,000 MHz 22.05625 GHz -45.22 dBm -5.22dB 10.000 GHz 25.000 GHz 1.000 MHz 10.87875 GHz -45.64 dBm
35,000 GHz 40,000 GHz 1,000 MHz 33.49175 GHz -43.79 dBm -3.79.d8 25.000 GHz 40,000 GHz 1.000 MHz 32.08325 GHz -48.09 dBm
ey - Ready

Highest Channel

Ref Level 0.00d8m  Offset 28.47 B

09:58:02 17.04.2024

Mode Sweep 6L
Count 100/100
30 dby
SPURIBDS_UNE ABS_002
. et L p ] A NSANBN g s AP NN e
M gt it R N A \d
70 db
30.0 MHz 78503 pts 0 GHa/ 40.0GHz
2 Result Summar
30,000 MHz 1,000 GHz 1,000 MHz 35.08996 MHz -50.91 dBm -10.91 dB
1.000 GHz 3.250 GHz 1.000 MHz 3.20976 GHz -50.82 dBm -10.82 dB
4,000 GHz 10.000 GHz 1.000 MHz 489 46 GHz -46.81 dBm .81 dl
10.000 GHz 25000 GHz 1,000 MHz 22.09525 GHz -45.13 dBm -5.13dB
25.000 GHe 40.000 GHe 1.000 MHz 33.49075 GHz -43.82 dBm -3.82 dB
festy % s

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+40MHz / QPSK / CSE

Lowest Channel

Middle Channel

Ref Level 10.00dBm  Offset 26.47 B

1412014 18.06.2024

20 dB
SPURIOUS LINE_ABS 002
I |
At NNV SAAA A n NN e AV
— RN b AN,
30.0 MHz 78503 pts 0 GHz/ 40.0 GHz
2 Result Summan
30,000 MHz 1.000 GHz 1.000 MHz 40.907 05 MHz -54.76 dBm -14.76 dB
1000 Gtz 3250 Gt 1.000 Mz 3.21026 GHz -55.19 dBm -1519 dB
4000 GHz 10,000 GHz 1,000 MHz 7.49496 GHz -51.65 dBm 1165 d
10.000 GHz 25.000 GHz 1.000 MHz 10.99225 GHz -42.90 dBm -2.90d8
25.000 GHi 40,000 GHz 1.000 Mia 32.06575 GHz -48.11 dBm -8.11d8
resty e

Ref Level 10.00 dBm  Offset 2847 dB Made Sweep SGL Mode Sweep SGL
Count 100/100 Count 100/100
1 Avg
Line _SPUR|OUS_LINE_ABS_0G2
0 dBr
-0
20 dbr 20 dis
30
SPURIOUS_LINE SPURIOUS_LINE
TSN NN | ﬁ PPN i PN NS
=LA S o NAN AN N s Pt o e AN N
70
B 80 dbir
30.0 MHz 78503 pts 0 GHz/ 40.0GHz || [ 30.0 MHz 78503 pts. 0 GHz/ 40.0 GHz
2 Result Summar 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 37.51374 MHz -53.23 dBm -13.23 dB 30,000 MHz 1.000 GHz 1.000 MHz 39.93753 MHz -54.25 dBm -14.25dB
1.000 GHz 3.250 GHz 1,000 MHz 3.21026 GHz -55.61 dBm -15.61 dB 1.000 GHz 3.250 GHz 1.000 MHz 3.21026 GHz -56.19 dBm 16.19 dB.
4000 GHz 10.000 GHz 1.000 Mz 7.48046 GHz -51.78 dBm -11.78dB 4000 GHz 10.000 GHz 1.000 MHz 7.466 96 GHz 5212 dBm 1212 dB
10.000 GHz 25,000 GHz 1,000 MHz 23.62125 GHz -50.18 dBm -10.18 dB 10.000 GHz 25.000 GHz 1.000 MHz 10.85775 GHz -47.86 dBm -7.86 dI
35,000 GHz 40,000 GHz 1,000 MHz 33.55725 GHz -48.54 dBm -854 dB 25.000 GHz 40,000 GHz 1.000 MHz 32.06275 GHz -48.59 dBm -8.59 dB.
resty E— westy <
17:09:00 17062024 1050240 10.06.2034
Ref Level 10.00 dBm  Offset 2847 dB Made Sweep SGL
Count 100/100

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+10MHz / QPSK / CSE

Reflevel 1000 dBm  Offsct 2847 dB Mode Sweep 6L Reflevel 1000 dBm  Offset 2847 a8 Mode Sweep s6L
‘Count 100/100 Count 100/100
1 Spurious Emissions 1 1 Spurious Emissions 1
lous_Lme_ lous_ume_sss_og2
o o
10 diy 10 diy
20 20
30 dBr 30 dBr
SPURIOUS_UINE |A8S_002 SPURIOUS_UINE |A8S 002
<0 <0
50 déi AR AT 50 déi WSAAAA A
b Al Pt rm A AN AN VVisa/ AV WIS
70 dbimr 70 dbimr
80 dbr 80 dbr
30.0 MHz 78503 pts .0 Gha/ 40.0 Gz || | 30.0 MHz 78503 pts 0 Ghz/ 40.0 Gz
2 Result Summas 2 Result Summas I
30.000 MHz 1,000 GHz 1.000 MHz 3557471 MHz -55.57 dBm 1557 dB. 30.000 MHz 1,000 GHz 1.000 Mz 33.63568 MHz -55.67 dBm -15.67 dB
1.000 GHz 3.250 GHz 1.000 Mz 3.20976 GHz -55.92 dBm 1592 dB. 1.000 GHz 3.250 Gz 1,000 Mz 321026 GHz -56.16 dBm -16.16 dB
4.000 GHz 10.000 GHz 1.000 MHz 7.49296 GHz -51.64 dBm -11.64 dB 4.000 GHz 10.000 GHz 1.000 MHz 7.495 46 GHz -51.69 dBm -11.69 d
10.000 GHz 35.000 GHz 1.000 Mz 2359225 GHz -19.98 dBm 998 dB 10.000 GHz 25,000 GHz 1.000 Miiz 2360325 GHz -50.05 dBm -10.05 dB
25.000 GHz 40,000 GHz 1,000 MHz 33.50075 GHz -48.24 dBm 8.24 dB 25.000 GHz 40.000 GHz 1000 MHz 33.51225 GHz -48.10 dBm -8.10 di
weate 5 e weady R 5
15:50:04 18.06.5024 18:02:26 18.06.5024
Reflevel 1000 dBm  Offsct 2847 dB Mode Sweep saL
‘Count 100/100
1 Spurious Emissions i
[OUS_LINE_ABS_0g2
o
10 dir
20
30 dBr
SPURIOUS LINE |ABS 002
<0
50 dby M ISR e A AR o
70 dbimr
80 dbr
30.0 MHz 78503 pts .0 Gha/ 40.0 Gz
2 Result Summas
30.000 MHz 1,000 GHz 1.000 MHz 3218141 MHz -55.35 dBm 1535 dB.
1.000 GHz 3.250 GHz 1.000 Mz 3.20976 GHz -55.89 dBm 1589 dB.
4,000 GHz 10,000 GHz 1.000 Mz 7.498 46 GHz 51.41 dBm A11.41dB
10.000 GHz 35.000 GHz 1.000 Mz 11.05475 GHz -47.50 dBm -750dB
25.000 GHz 40,000 GHz 1,000 Mz 33.54225 GHz 4831 dBm -831dB
B
30300 1.08.3020

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+20MHz / QPSK / CSE

Lowest Channel

Middle Channel

Ref Level 10.00dBm  Offset 2847 dB

17:30:25 24.06.2004

Reflevel 1000 dBm  Offsct 2847 dB Mode Sweep 6L Mode Sweep saL
‘Count 100/100 Count 100/100
1 Spurious Emissions 1 1 Spurious Emissions 1
lous_Lme_ lous_Lme_ass_og2
o o
10 diy 10 diy
20 20
30 dBr 30 dBr
SPURIOUS_UINE |A8S_002 SPURIOUS_UINE |A8S 002
40 e
50 50 )
) ISR hiaad ) L Astond sremar Nt S NN e NN e N NP
o b Al Pt p AN NN -
70 dbimr 70 dbimr
80 dbr 80 dbr
30.0 MHz 78503 pts .0 Gha/ 40.0 Gz || | 30.0 MHz 78503 pts 0 Ghz/ 40.0 Gz
2 Result Summas 2 Result Summas I
30.000 MHz 1,000 GHz 1.000 MHz 37.02899 MHz 30.000 MHz 1,000 GHz 1.000 Mz 37.51374 MHz 53.90 dBm -13.90 dB
1.000 GHz 3.250 GHz 1.000 Mz 3.20926 GHz 1.000 GHz 3.250 Gz 1,000 Mz 320976 GHz 55.65 dBm -15.65 dB
4,000 GHz 10,000 GHz 1.000 Mz 7.496 96 GHz 4,000 GHz 10000 GHe 1.000 MHz 7.49296 GHz 51.88 dBm 11.88 dB
10.000 GHz 35.000 GHz 1.000 Mz 2361425 GHz 10.000 GHz 25,000 GHz 1.000 MHz 10.90125 GHz -45.95 dBm 595 dB
25,000 GHz 40,000 GHz 1.000 MHz 32.05375 GHz 25,000 GHz 40.000 GHz 1.000 Mz 32.00275 GHz 4837 dBm 837 dB
o

10:36:47 25.06.2024

Highest Channel

Ref Level 10.00dBm  Offset 2647 dB

1:26:85 25.06.2024

Made Sweep SGL
Count 100/100
20 dbr
SPURIOUS_LINE ABS_002
A N e NP T s
—— T N Y Y ek
30.0 MHz 78503 pts 0 GHz/ 40.0 GHz.
2 Result Summan
30000 Mz 1000 Grz 1.000 Mz 3751374 MHz -55.16 dBm 5.16d8
1.000 GHz 3.250 GHz 1.000 MHz 3.20976 GHz 55.89 dBm -15.89 dl
4,000 GHz 10,000 GHz 1.000 MHz 7.496 96 GHz 51.74 dBm 11.74 dB
10.000G#z 25000 Grz 1.000 Mz 11.03025 GH: 4234 dBm 231d8
25.000 GHe 40.000 GHe 1.000 MHz 32.08075 GHz -48.37 dBm -8.37 dB
B

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A

FR1 n48 / 40MHz+40MHz / QPSK / CSE

Lowest Channel Middle Channel

Ref Level 0.00d8m  Offset 28.47 B Mode Sweep 6L Ref Level 0.00dBm  Offset 28.47 4B Mode Sweep 6L

Count 100/100 Count 100/100
1 Avg
Line _SPUR|OUS_LINE_ABS_0d2
10 dBrr
20
30 dbr 30 dis
SPUMBUS_UNE_ Ass o0z PIETS e | res_ooz
p et | " A AANSANAAA ar o AN i 0 g | 4 s ANNAABRAA A AAA A AT i
W h NN A v W = PR ey A v v
60
70 dBrr T T 70 diime
0
B 90 dbir
30.0 MHz 78503 pts 0 GHz/ 40.0 GHz | | | 30.0 MHz 78503 pts. 0 GHz/ 40.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 36.54423 MHz -50.11 dBm -10.11 dB 30,000 MHz 1.000 GHz 1.000 MHz 36.54423 MHz -50.25 dBm -10.25 dB
1000 GHz 3.250 GHr 1,000 MHz 3.21026 GHz -50.88 dBm -10.88 dB 1.000 GHz 3.250 GHz 1.000 MHz 3.209 76 GHz -50.54 dBm -10.54 dB
4,000 GHz 10.000 GHz 1.000 Mtz 7.47846 GHz -46.69 dBm -6.69 dB 4.000 GHz 10.000 GHz 1.000 MHz 7.497 96 GHz -46.99 dBm -6.99 dB
10.000 GHz 25,000 GHz 1,000 MHz 22.05475 GHz -45.21 dBm -5.21dB 10.000 GHz 25.000 GHz 1.000 MHz 22.07125GHz -45.20 dBm -5.20dB
25,000 GHz 40.000 GHs 1,000 MHz 32.01675 GHz -43.94 dBm -3.94d8 25.000 GHz 40.000 GHz 1.000 MHz 32.01525 GHz -43.73 dBm -3.73d8B
e . S0 ey - S
35453 18002024 03:55:00 18.04.3028
Ref Level 0.00dBm  Offset 2847 dB Mode Sweep s6L
Count 100/100
30 dbr
SPUMBUS_UNE_ Ass o0z
. s | A J‘ A AN s AT S e
S R A A 4
70 dBrr
30.0 MHz 78503 pts 0 GHz/ 40.0 GHz.
2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 3557471 MHz -50.48 dBm -10.48 dB
1000 GHz 3.250 GHr 1,000 MHz 3.21026 GHz -50.41 dBm 10.41 dB
4,000 GHz 10000 Ghz 1.000 MHz 7.48896 GHz -46.95 dBm -6.95 dB
10.000 GHz 25,000 GHz 1,000 MHz 1098475 GHz -41.67 dBm -1.67dB
25,000 GHz 40.000 GHs 1,000 MHz 32.00175 GHz -43.78 dBm -3.78dB

ey

10:28:41 18.04.2024
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e% FCC RADIO TEST REPORT Report No. : FG3N0925-06A

SPORTON LAB.

FR1 n48 / 10MHz+10MHz (Non Contiguous) / QPSK / CSE

Lowest Channel Highest Channel

s6L

Ref Level 0.00dBm  Offset 28.47 08 Mode Sweep s6L RefLevel 0.00dBm  Offset 2847 d8. Made Sweep
Count 100/100 Count 100/100
1

i 1 Spurious Emissions

1 Spurious Emissions
lous_Lme_ lous_ume_sss_og2

10d8 10d8

20 dis 20 dis

30 30

SPURIGUS_UNE | ABS_002 SPURIBUS_UNE |ABS_002

. WMW‘MMW it . MWMNWWMW ¥ hd i bt

-0 -0
0 dBi 0 dBi
50 dbi 50 dbi
30.0 Mz 76503 pus .0 GHz/ 40.0GHz || | 30.0 Mz 78503 pts. .0 GHz/ 40.0GH2
2 Result Summas 2 Result Summas
30.000 MHz 1,000 GHz 1.000 MHz 89.867 57 MHz -53.90 dBm 13.90 dB 30.000 MHz 1,000 GHz 1.000 Mz 89.86757 MHz
1.000 GHz 3.250 GHz 1.000 Mz 3.15327 GHz -55.41 dBm A1541dB 1.000 GHz 3250 GHz 1,000 Mz 320976 GHz
4.000 GHz 10.000 GHz 1.000 MHz 7.475 46 GHz -51.97 dBm -11.97 dé 4.000 GHz 10.000 GHz 1.000 MHz 7.47246 GHz
10.000 GHz 35.000 GHz 1.000 Mz 2359375 GHz -50.13 dBm -10.13dB 10.000 GHz 25,000 GHz 1.000 MHz 1099525 GHz
25,000 GHz 20.000 GHz 1,000 MHz 32.04475 GHz -48.33 dBm -833 dB 25,000 GHz 0.000 GHz 1,000 MHz 32.03125 GHz

T

11:39:24 24.04.2024 15:07:16 24.04.2024

FR1 n48 / 40MHz+40MHz (Non Contiguous) / QPSK / CSE

Lowest Channel Highest Channel

s6L

Reflevel 0.00dBm  Offset 28.47 08 Mode Sweep 6L Reflevel 0.00dBm  Offset 2647 d8 Mode Sweep
‘Count 100/100 Count 100/100
1 Spurious Emissions 1 1 Spurious Emissions 1
lous_Lme_ lous_ume_sss_og2
10d8 10d8
20 dis 20 dis
30 30
PUKIBUS e |ass o0z | | PUKIBUS e | as ooz | |
MR A e
50 : Py 0 et A AN NANANA D NNt ]
LV e i NS A AN ¥
heare st AN AN SN A n N [nemr |
e 60 d
70 -0
0 dBi 0 dBi
90 dBnr 90 dBnr
30.0 MHz 78503 pts .0 Gha/ 40.0 Gz || | 30.0 MHz 78503 pts 0 Ghz/ 40.0 Gz
2 Result Summas 2 Result Summas
30.000 MHz 1,000 GHz 1.000 MHz 61.26687 MHz -47.83 dBm 30.000 MHz 1,000 GHz 1.000 Mz 3557471 MHz -50.35 dBm
1.000 GHz 3.250 GHz 1.000 MHz 3.21026 GHz -55.14 dBm 1.000 GHz 3.250 GHz 1.000 MHz 3.20976 GHz -50.82 dBm
4.000 GHz 10.000 GHz 1.000 MHz 7.483 96 GHz -51.87 dBm 4.000 GHz 10.000 GHz 1.000 MHz 7.491 46 GHz -47.03 dBm
10.000 GHz 35.000 GHz 1.000 Mz 1089025 GHz L m 10.000 GHz 25.000 GHz 1.000 Miiz 1098825 GHz 4311 dBm
25.000 GHz 40,000 GHz 1.000 MHz 32.01775 GHz -48.43 dBm 25.000 GHz 40.000 GHz 1.000 Mz 33.53025 GHz -413.50 dBm
Realy Ready

16:30:29 24.04.2024 17:30:20 24.04.2024
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samonas. FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

<MIMO ANT 4>

Maximum EIRP (dBm/10MHz)

Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Lowest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 21.68 21.61 21.43 21.49 21.18 21.07 21.48 21.56
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 21.60 21.70 21.48 21.46 21.22 21.08 21.45 21.73
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 21.82 21.91 21.56 21.51 21.25 21.20 21.36 21.39
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 21.94 21.99 21.48 21.79 21.10 21.13 21.38 21.47
BW 40MHz+40MHz
Mod. QPSK 16QAM
Lowest CH 22.54 22.67
Mod. 64QAM | 256QAM
Lowest CH 22.51 22.58
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Lowest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Lowest CH 21.33 21.61 22.77 22.45
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Lowest CH 21.46 21.42 22.37 22.50
TEL : 886-3-327-3456 Page Number : A5 - 10f 136

FAX . 886-3-328-4978




samronas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Lowest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 45.20 45.13 44.95 45.01 44.70 44.59 45.00 45.08
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 45.12 45.22 45.00 44.98 4474 44.60 44.97 45.25
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 45.34 45.43 45.08 45.03 4477 44.72 44.88 4491
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 45.46 45.51 45.00 45.31 44.62 44.65 44.90 44.99
BW 40MHz+40MHz
Mod. QPSK 16QAM
Lowest CH 46.06 46.19
Mod. 64QAM 256QAM
Lowest CH 46.03 46.10
Limit 47dBm/10MHz
Result PASS
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Lowest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Lowest CH 44.85 45,13 46.29 45.97
Mod. 64QAM 256QAM 64QAM 256QAM
Lowest CH 44.98 44.94 45.89 46.02
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.

2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.

TEL : 886-3-327-3456 Page Number 1 A5-20f 136
FAX . 886-3-328-4978



samronas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Middle Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 21.65 21.42 21.37 21.45 21.77 21.45 21.18 21.09
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 21.39 21.45 21.47 21.57 21.72 21.71 21.28 21.29
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 21.69 21.61 22.36 22.36 21.35 21.22 21.67 21.59
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 21.64 21.61 22.20 22.34 21.15 21.12 21.54 21.60
BW 40MHz+40MHz
Mod. QPSK 16QAM
Middle CH 22.71 22.69
Mod. 64QAM 256QAM
Middle CH 22.89 23.02
TEL : 886-3-327-3456 Page Number : A5 - 3 0f 136
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samranas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Middle Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 45.17 44.94 44.89 44.97 45.29 44.97 44.70 44.61
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 4491 44.97 44.99 45.09 45.24 45.23 44.8 44.81
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 45.21 45.13 45.88 45.88 44.87 4474 45.19 45.11
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 45.16 45.13 45.72 45.86 44.67 44.64 45.06 4512
BW 40MHz+40MHz
Mod. QPSK 16QAM
Middle CH 46.23 46.21
Mod. 64QAM | 256QAM
Middle CH 46.41 46.54
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.

TEL : 886-3-327-3456 Page Number 1 A5-40f 136
FAX . 886-3-328-4978



samronas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Highest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 20.90 21.07 21.43 21.50 21.09 21.25 20.98 20.92
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 20.88 21.08 21.39 21.62 21.21 21.13 20.69 20.92
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 21.92 22.01 22.25 22.11 20.75 20.58 20.93 20.97
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 21.98 21.89 22.19 22.26 20.65 20.68 21.07 21.20
BW 40MHz+40MHz
Mod. QPSK 16QAM
Highest CH 22.83 22.78
Mod. 64QAM 256QAM
Highest CH 22.90 2291
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Highest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Highest CH 21.61 21.25 22.30 22.54
Mod. 64QAM 256QAM 64QAM 256QAM
Highest CH 21.52 21.52 22.59 22.59
TEL : 886-3-327-3456 Page Number : A5 -5 of 136
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samranas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Highest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 44.42 44.59 44.95 45.02 44.61 44.77 44.50 44.44
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 44.40 44.60 4491 45.14 44.73 44.65 4421 44.44
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 45.44 45.53 45.77 45.63 44.27 44.10 44.45 44.49
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Highest CH 45.50 45.41 45.71 45.78 44.17 44.20 44.59 44.72
BW 40MHz+40MHz
Mod. QPSK 16QAM
Highest CH 46.35 46.30
Mod. 64QAM | 256QAM
Highest CH 46.42 46.43
Limit 47dBm/10MHz
Result PASS
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Highest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Highest CH 45.13 44.77 45.82 46.06
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Highest CH 45.04 45.04 46.11 46.11
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.

TEL : 886-3-327-3456 Page Number : A5-60f 136
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+10MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz set

sectrt
Ref Level 40.00 dBm

Offset 224545 = RBW 1 MHz

s6L

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
Ml 1242d8m
35675220 Gz
30 BT T
20d8 -
10 —~ — | L -
! \ 0 / 1]
/ 1 i 1
o 1 - 10 . 1
| | [
/ ! / i
r Y 20 dBir X L
/ | | |
T + 30 s 1
/ \ / \
40 B~ = = 1E — : - -
50
CF 3.564 576 GHz 1001 pre .0 MHz/ Spon 40.0 MHz || (CF3.556 174 GHz 1001 pts .0 MHz/ Span 40.0 MHz

2 Result Summar None
Tacl Ref) 10,000 Mz 21.68 dBm
Tx Total 21.68 dBm

2 Result Summa: None I
Tl (Ref] 10.000 Mtz 21.61 dBm
Tx Total 21.61 dBm

o . o o
B
RefLevel 4000 dBm  Offset 22,45 = RBW 1 MHz sGL Ref Level 20.00 dBm  Offset 22.45d8 & RBW 1 MHz s6L

- A 2008 & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep Count 1000/1000 | * Att 208 ® SWT _ 10ms ® VBW 3 MHz _Made Auto Sweep Count 1000/1 000
1 ACLR 1 ACLR 1Rm Avg
mfi] 1282 d8m) M) 1286 dBm|
35542160 Gz 35564540 GHz
£ Ho T
20 dB
10 = , — 7 =
/ / i
f ° i \
! \ / \
2 7 -\ -0 1 Y
[ | / \
i 1 20 dbimr T T
/ | \
f ¥ 30 4 T
/ / \
—— = a0 - — - =
50
CF 3.554 775 GHz. 1001 pts. 4.0 MHz/ Span 40.0 MHz | | |cF 3.556 374 GHz 1001 pts. .0 MHz/ Span 30.0 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 21.60 dBm
Tx Total 2160 dBm

2 Result Summa: None I
Tl (Ref] 10,000 MHz 21.70 dBm
Tx Total 21.70 dBm

s R * "onn

15:28:47 10.04.2024

acaty &

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+10MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

RefLevel 40.00dBm Offset 22.45d6 = RBW 1 MHz

saL

s6L
Count 1000/1 00

Ref Level 2000 dBm  Offset 224540 = RBW 1 MHz
- an 2048 ® SWT  10ms ® VBW I MHz Mode Auto Sweep Count 100071000 | © Att 2048 ® SWT  {0ms & VBW 3MHz Mode Auto Sweep
1 ACLR 1ACLR
W] 1268 dam i dém
3631 7306z 368178570 G4z
30 BT I
20 db
10 - — = e I — —_—
T i o ‘
i \ |
B . + 10 - -
{ 1 ! 1
/ \ | |
{ ] 20 dBir Tt T
| \ |
T T k] L !
[ \ ] T
4 \ / \
| \
—{| |42
50
1001 prs .0 MHz/ Span 0.0 MHz 0 MHz/ Span 0.0 Mz

CF 3.629 756 GHz. CF 3.620 834 GHz 1001 pts
2 Result Summa; None 2 Result Summa: None
| Tl (Ref) 10,000 MHz 21.65d8m Tl (Ref) 10.000 MHz 21.42 dBm
Tx Total 21.65 dBm Tx Total 21.42 dBm
T

Ready

10022:32 11.04.2004

64Q0AM

256QAM

Ottt 22458 = ROW 1 ke

Ref Level 40.00 dBm

6L

Count 1000/1 000

Ref Level 4000Bm  Offset 22.45 B = RBW 1 MKz set
- At 2008 ® SWT  10ms = VBW 3 MHz Mode Auto Sweep Count 100071000 | * Att 20dB ® SWT  10ms ® VBW 3MHz Mode Auto Sweep
1ACLR 1ACLR 1Rm Avg
mfi) MI[i]  1264dBm
36183170 6Hz 35174780 Gz
0 Ho T
20 d6
10 L ———— - — —=—
\ ; /
/ \ f \
- 10 / |
f - ] |
i \ { \
| T 20 dfinr T .
| | / \
! 1 -30 L‘
/ | \
== a0 — -
50
4.0 MHz/ Span 40.0 MHz .0 MHz/ Span 40.0 MHz

CF 3.619 396 GHz 1001 pts.
2 Result Summar None
Tl (Ref) 10,000 MHz 2139 dBm
Tx Total 21.39 dBm
o DR o

CF3.621074 GHz 1001 pts
2 Result Summar None I
Tx1 (Ref) 10.000 MHz 21.45 dBm
Tx Total 21.45 dBm
o DN S

10042:51 11.04.2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+10MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz set

Ref Level 40.00 dBm

Offset 224545 = RBW 1 MHz

s6L

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | ® Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
Mifi] 1185 d8m mif1] a8m|
36965840 GHz 36818380 GH:
30 BT T
20d8
o — 1 S - S — L
f 0 a &
f / A\
! 1 ! Y
B T t 10 T +
f \ | |
| 1 20 dBirr f T
f \ ] T
| | - J |
/ \ / \
et . S s . ) -
50
CF 3.695 107 GHz 1001 pts 0 MHz/ Spon 40.0 MHz | | [CF 3.685 705 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Result Summar None 2 Result Summa: None
| Telike 10.000 Mriz 20.50 dBm Tl (Ref) 10,000 MHz 21.07 dBm
LAET] 2020 dBm Ix Total 21,07 dBm

. L T . mmmmm P
16:04:34 10,040,262 e iboeame
B
RefLevel S000cBm  Offset 22.45 g5 = RBW 1 Mz saL Reflevel 50.00Bm  Offset 2205 d8 = REW 1 MHz s6L
- An 20d8 & SWT_10ms = VBW 3 Mz Mode Auto Sweep Count 1000/1000 | # Att 208 ® SWT _ 10ms ® VBW 3 MHz _Made Auto Sweep Count 1 000/1 090
1 ACLR 1 1ACLR 8
mnfi) I Mif] 12,04 dbm|
36931070 Gz 35821180 GH:
0 i T
20 d8
e E— S T E— T E—
10 - .
/ A A
f U a
/ I\ / 4
o /] \ -10 i |
f \ / \
‘.’ T 20 dbimr f +
I \ | w,‘
. k] r T
1 \ ] b
/ | J \
o — B — - E—
0
CF 3.684 953 GHz 1001 pis 4.0 MHa/ Span 30.0MHa || |73 686 184 Ghz 1001 pts 0 MHz/ Span 0.0 Mz
2 Result Summa

2 Result Summar None
Tl (Ref) 10,000 MHz 20.88 dBm
Tx Total 20.88 dBm

None
Tl (Ref] 10,000 MHz 21.08 dBm
Tx Total 21.08 dBm

Ready

16:25:31 11.04.2004

T =

Ready
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

QPSK

FR1 n48 / 10MHz+20MHz / Lowest Channel / Conducted (dBm/10MHz)

16QAM

- A

Ref Level 40,00 dBm

Offset 224505 = RBW 1 MHz

O B
saL Reflevel 4000 dAm  Offset 224548 = RBW 1 MHz sl
2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | ® Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
Mifi] 1251 ddm mif1] a8m|
3551 5410 GHz 35521830 GH:
30 BT I
20d8 =
10 =
/ \ / “‘
1 o |
1 { \
/ \
| | |
B - 10 s T+
I i I \
| 1 |
20 diir
‘. 1 |
| \
i -30
. ‘ I |
— ]| |40 _ L A
50
CF 3.354 758 GHr 1001 pts -0 MHz/ Spon 60.0 MHz | | |CF 3.555 3 GHz 1001 pts .0 MHz/ Span 60.0 MHz
S T None 2 Result Summa; None.
Tacl Ref) 10,000 Mz 21.43 dBm T i 10,000 MH 21,49 dBm |
| T Total 21.43 dBm el 2 3128 B
ooty * "aan sy -
11068 1.08.2034 rissee sios.ame
s - B
Ref Level 4000cBm  Offset 22.45 B = RBW | Mz saL Reflevel 50.00Bm  Offset 2205 d8 = REW 1 MHz 6L
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1ACLR 1 1ACLR 1Rm Avg
mfi) B Mifl] 1262 dbm|
35542800 GHz 35563160 Gz
0 e T
20 d6
i / / .
+ o \
\ |
-10
. T ]
| | | 1
‘ - 20 dBimr )
]
| x | W
I I a0 i
! J 8
p— - 40 — — =
50
CF 3.554 64 GHz 1001 pis 6.0 MHz/ Span 60.0 MHz || (cF3.552 817 GHiz 7001 pis 0 MR/
2 Result Summa None [ Rasats SHmE e
Tl Ref) 10,000 Mtz 21.48dBm
TaTotal 21.48 dBm

Ready

1518 31.08.2004

Span 60.0 MHz
Tl (Ref] 10,000 MHz 21.46 dBm
Tx Total 21.46 dBm

[

&
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FAX . 886-3-328-4978

Page Number : A5 - 10 of 136




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+20MHz / Middle Channel / Conducted (dBm/10MHz)

Ref Level 4000dBm  Offset 22.45.08 = RBW 1 Miz saL Reflevel 4000 dAm  Offset 224548 = RBW 1 MHz saL
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att L SAnLAR LS
1 ACLR 1ACLR
Mfi] 1245 dBm ] a8m|
36171950 GHz| 36155160 GHz
30 BT I
20d8 ;
10 / / = —
L o +
\ |
g T T " | 1
| | | )
+ 20 dinr T T
[ \ | 1‘
| |
] | k] i t
| \
0. e ||| -
50
CF 3.614 737 GHz 1001 pts -0 MHz/ Spon 60.0 MHz || [F 3.614 797 GHz 1001 pts .0 MHz/ Span 60.0 MHz
2 Result Summar None 2 Result Summa: None
Tl (Ref) 10,000 MHz 21.37d8m Tl (Ref) 10.000 MHz 21.45 dBm |
| Tx Total 21.37 dBm Tx Total 21.45 dBm
ooy DENNER 0T e DR S
118840 31,0823 e siosaen
B
Ref Level 2000 dBm  Offset 224540 = RBW 1 MHz SGL Ref Level 20.00 dBm  Offset 22.45d8 & RBW 1 MHz SGL
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2008 ® ST 10ms ® VBW 3MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR 1R
iy wifi] 1271 dom
P 35165390 GHz
0 e T
20 d6 w
10 / - / —
! o \
\ \
B . 10 1
20t : !
1 ! | \
| | / |
’ T Ell T T
/ \ ) [
A T - — | |20 — —_—— —
50
CF 3.613 441 GHz 1001 pts _ 6.0 MHz/ Span 0.0 MHz || |CF3.614 559 GHz 7001 pis 0 MHz/ Span 60.0 MHz
2 Result Summa None 3 Result Summa None
| Tl Ref) 10,000 MHz 21.47 dBm Tx1 (Ref) 10,000 MHz 21.57 dBm |
TaTotal 21.47 dBm Tx Total 21.57 dBm
e .
133732 31,0823 eiasar iosaoa
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

QPSK

FR1 n48 / 10MHz+20MHz / Highest Channel / Conducted (dBm/10MHz)

16QAM

Ref Level 40,00 dBm

| e - o |
Offset 22.45.60 = RBW 1 Mz sl Reflevel 4000 dAm  Offset 224548 = RBW 1 MHz saL
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | ® Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
mfi]  1253d8m M 8|
36738280 GHz, 3.6723090 GHz
30 BT I
20d8
i / B - / - - ]
- o 1
| |
B + -10 -
] | |
| I |
I ' 20 dBer T T
I} 1 | 1
| 1 |
30 t
I | ! |
— - = |IEN - ey
50
CF 3.674 787 GHz 1001 pts -0 MHz/ Spon 60.0 MHz || [CF 3.674 547 GHz 1001 pts .0 MHz/ Span 60.0 MHz
2 Result Summar None 2 Result Summa: None
| T [Re) 10,000 MHz 21.43 dBm T (Ref 10,000 Wiz 21.50 dBm |
Tx Total 21.43 dBm Ix Total 21.50 dBm
ceoy R A "oa feady (R & M
138848 31.08.2034 ot anosaan
s - m
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz 6L
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1ACLR 1 1ACLR 18
iy = Wifi] 1241 dom
16787900 GHz 36761060 GHz
0 e T
20 d6 "
10 = — = R - == = |
/ \ y / i
' 0 \
! + -10 .‘I L
I | 20 | |
| 1 1 I
/ | | |
T -30 T
| \
! \ R A
40 dBin- —— = i _ _
50
CF 3.674 55 GHz 1001 pts _ 6.0 MHz/ Span 0.0 MHa || |CF 3674847 Gz 7001 pis 0 MHz/ Span 60.0 MHz
2 Result Summa None 3 Result Summa None
| Tl Ref) 10,000 Mtz 21.39dBm Tx1 (Ref) 10,000 MHz 21.62 dBm |
TaTotal 21.39 dBm T Totl 21.62 dBm
e s
eiomi1s 31,0823 o anosaan

T o
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ssamanas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A

FR1 n48 / 10MHz+40MHz / Lowest Channel / Conducted (dBm/10MHz)
QPSK

16QAM

. ]
Ref Level 4000 Bm  Offset 22.45 05 = RBW 1| Wiz saL Reflevel 40.00dBm  Offset 224545 = RBW 1 Mz sl
- An 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 ® SWT_10ms = VBW 3 Mz _Mode Auto Sweep Count 1000/1 000
Ml 1242d8m
35576300 GHz
30 H Ed I
20 dbi 0
0

CF 3.55453 GHz
2 Result Summar

1001 ps 10.0 MHz/ Span 100.0MHz | | (cF3.554 33 GHz
None

Tacl Ref) 10,000 MHz 21.18dBm
Tx Total 21.18dBm

o DR o

1001 pts 10.0 MHz/

Span 100.0 MHz
2 Result Summa: None

Tl (Ref] 10,000 MHz 21.07 dBm

Tx Total 21.07 dBm

S el

05:05:40 FM 06/01/2024

64Q0AM 256QAM

' | o B
Ref Level 40.00dBm  Offset 22,4545 = RBW 1 MHz sl RefLevel 40.00dBm  Offset 22.45d8 = RBW 1 MHz 6L

- A 2008 & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep Count 1000/1000 | * Att 208 ® SWT _ 10ms ® VBW 3 MHz _Made Auto Sweep Count 1000/1 000
4R

mfi] 1242 d8m) Mi[i] 1237 dbm)

35547300 GHz 35545300 GHz|

30 T 30 13
20 0
i0 0

| \
| L
| | |
|
|
20 I - B -
f | |
20 } | |
| | \
] . j |
50
CF 3.553 83 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz || |CF 3.554 43 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summa None

Tl (Ref) 10,000 MHz 21.22 dBm
Tx Total 2122 dBm

T

2 Result Summa None.
Tl (Ref] 10,000 MHz 21.08 dBm
Tx Total 21.08 dBm

ey ST

05:15:22 PN 06/01/2024

05:21:36 PM  08/01/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+40MHz / Middle

Channel / Conducted (dBm/10MHz)

Ref Level 5000 Bm  Offset 22.45 B = REW 1 MHz saL Reflevel 40.00c8m  OMfset 22.45d8 = RBW 1 MHz sal
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 10001000 | = Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
mifi]  1280d8m
36065100 GHz
.0 H Ed I
0 0 -
10 — W0 vl
’ I 1 ’ . ' \
I | |
0 - - . i
| | | |
20 “ 1 B } T
|
| | | |
30
[ 1 | ]
R | / ‘
50
CF 3.60501 GHz 1001 pre 10.0 MHz/ Span 100.0 MHz || |CF 3.605 21 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summar None 2 Result Summa: None
Tacl Ref) 10,000 MHz 21.77 dBm Tl (R 10000 MH 21.45 dBm
T Totol N177d8m el 2 a2 dBm
o NSO | S
05:32:52 T 06/01/2024 05:40:22 P 06/01/2024
Mult Spectru - MultiVie Spectrur -
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz 6L
- At J0d8 ® SWT  10ms ® VBW I MHz Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
TACLR 1ACLR 18
30 T 30 13
0 0
i {- 10 —
e —ttf
I \ [ |
0 ﬁ i ¥ Br 7 1
| \
-10 T 7
] | ] |
I | I
20 ] b T
| J
" | | i
b | ! ] 1
| | | \
50
CF 3.60351 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz | | |CF 3.604 71 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summa None 2 Result Summa None
Tl Ref) 10,000 Mtz 21.72dBm Tl (R 10,000 Mt 17 GBm
Ty Total 2172 dBm o pen : 2171 dBm
T | S 5 R
05:46:05 PM 06/01/2024 05:52:14 PM  06/01/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+40MHz / Highest

Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 4000 B Offset 22.45 B = RBW 1 MHz

RefLevel 40.00dBm Offset 22.45d6 = RBW 1 MHz

06:28:31 BM  06/01/2024

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 10001000 | = Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep
1ACLR
1 ACLR
mfi) m
3651 8200 iz
.0 H Ed I
0 0
] 1
ol .
10 / 10 /
7ol 77 A T I I
o { 7 | . | T
1
!
| | ‘
|
20 T . | |
30 I ! | |
J ' | |
50
CF 3.653 52 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz || [CF 3.654 52 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summar None 2 Result Summa: None
Tx1 (Ref) 10.000 MHz 21.09 dBm Tl [Ref) 10,000 MHz 21.25 dBm
Ty Totol 2109 dBm Ta Total 2125 dBm
06:17:57 T 06/01/2024 06:23:15 P 06/01/2024
Multiv Spectru - ultiVie Spectrur -
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz 6L
- At J0d8 ® SWT  10ms ® VBW I MHz Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
TACLR 1ACLR 1Rm Avg
mfi) Ml 1219 dBm|
36588200 iz 35527200 GHz
30 T 30 13
0 0
10 / 10
o ( Y B 1 f T
| I \
| | !
10 f T 1 T
20 f I
| \ I I
20 i | |
| | |
| /
50
CF 3.65332 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz || |CF 3.655 12 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summa None 2 Result Summa Noas
Tl Ref) 10,000 Mtz 21.21 dBm Tl (Ref] 10,000 MHz 21.13 dBm
T Total 21.21 dBm Ta Total 2113 dBm
redy D 0L waty N o RO

06:34:06 PM  08/01/2024
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